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CF190700141

“HOT ROLLED CARBON STEEL PLATE RBA BUM Hg :20190731-P5-009-024
Customer Certificate No.,
L ASTH AZG FEA . YUNDAI CORPORATION ez 1 2019-08-06
Specilicalion Contractor Date of Issue
e 5 . m_ioomw_%w.__.g
iE Wu Tereke Test Chemical Composiicn($e) 4110000 5:x100,000
Heatio. |- Podwtho. 151 v | 15 | B |wa| m | w | w|olc|s|m|e|s|oaln|alm|w|n|y 52| on
(N/mm) (o) | () | (=) | () Mg m 4 3| 3 ] 4 l2f2|3]2|3]3|3]|3]|3a
T 12438 X 0006 1 | 4415 | miss10 | Foosaisoote | T [a082[4008| 28 U [Lfteeef 211z a2 1t Jalo| [ 11|32
P (1655 255 (1189 123 | a7 | 2 | 1 |31 | o | 1 2| 2|3
A1 % 2438 ¢ 6006 1 4,415 | R16310 FBG5415002 T13082|4908)] 28 u L |1,622] 248 |1,182] 126 | 49 2 1 30 0 1 1 1 32 12,165
P |1,655] 255 | 1,180 123 | 47 2 1 31 0 1 2 2| 3
23.1 % 2438 x 6006 1 4,445 | R19426 FCI380001 e | T | 2035|4752 29 U | L1590 247 [1054[ 146 | 37 | 3 [ 1 18] 0| 2] 2| 1| 36 2008
P 1509 244 1048 129 33 | 3 [ 1 |18]| 0| 1 21 1] 36
8.1 x 2438 x 6006 1 4,45 | RI9I26 FCM3am02 | 7| 2935|4752 29 U | L1590 247 (1054 146 37 | 3| 1 f19] 0| 2] 2] 1|3 |2008
P [1599] 244 |1048[ 120 33 | 3 [ 1 [19] 0| 1 21138
¥ 2438 x 006 1 4445 [ R1A26 FC11380003 T 120354752 29 u L [1.590] 247 [1,054] 146 | 37 3 1 19 0 2 2 1 36 |2,008
P 1599 244 |1048[ 129 | 33 | 3 [ 1 [19] o |1 21 1| 3
3.1 %2438 % 600G i 4,445 | R19426 FCI13eme0a | T | 2935|4752 20 U | L1590 247 (1054 146 | 37 | 3| 1 [19] o | 2| 2| 1|3 |20m
P (1599 244 [1,048] 129 | 33 3 1 19 0 1 2 1 36
S x 2438 x 600G 1 4,445 | R19426 FC11381001 & | T | 203.5| 475.2| 29 u L |1.580] 247 |1.054( 146 | 37 3 1 19 0 2 2 1 36 (2,008
Pl1599| 249 1008129 33 | 3 [ 1 (19| o] 1] 2] 1] a8
3.1 %2438 X 6096 1 4,445 | R19426 FC11381002 | T | 2935|4752| 20 U | L|1,5%] 247 (1054 146 | 37 | 3 | 1 [19| o | 2| 2| 1|38 |20
P 1599 244 |1048[ 128 33 | 3 [ 1 (19| o] 1] 2] 1] 36
g.<|f.___o: and line grained sleel. Basic oxygen process and Vacuum degassing process were applied.+ This Mill Test Cerlificate is issued in accordance wilh EN 10204 Type 3.1
- Sigrature
- Mple) A Z S ZAlel HT AEE Tl f e 2 Seiench ) /Wa... %.. m s&..INﬂ
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
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